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Title: Test on Neriviolnfinity Transceiver Model: FGD000100

Applicant:
Address:

Sample for test selected by:
The date of test:

Theranica Bio-Electronics LTD.

4 Ha-Omanut St., 4250438, P.O.B 16008,
Netanya 4206001, Israel

The customer
November & December 2022

Description of Equipment
under Test (EUT):

Model:

Software version:
Hardware version:
Manufactured by:

Reference Documents:

Neriviolnfinity Transceiver
FGD000100

FW Version 4.0.4.70
ELC-PCA-0200-1.0

Theranica Bio-Electronics LTD.

%+ CFR 47 FCC Rules and Regulations: Part 15. Radio frequency devices,
(2020) Subpart C: Intentional radiators.
Section 15.247: Operation within the bands 902 - 928 MHz,
2400 - 2483.5 MHz, 5725 - 5875 MHz

Test Results The EUT was found to be in compliance with the following standard:

CFR47 Part 15 Subpart C
sections: 15.203, 15.205, 15.207, 15.209 and 15.247.

This Test Report contains 32 pages
and may be used only in its entirety.

This Test Report applies only to the specimen tested and may not

be applied to other specimens of the same product.
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1. Summary of Test Results

Transmitter characteristic Ref. Section
6dB and occupied bandwidth 15.247 (a) (2)
Maximum peak conducted output power 15.247 (b) (3)
Power spectral density 15.247 (e)
Radiated emission in restricted and non-restricted bands 15.247 (d), 15.209, 15.205
Band-edge compliance of RF conducted emission 15.247 (d)
AC power line conducted emission measurements 15.207
Antenna requirement 15. 203

Electrical & Electronics

Laboratory

Name: Eng. Yuri Rozenberg 26 March 2023 Tested by: Alexander Konkov
Position: Head of Branch Position: Testing Engineer
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2. EUT Description

Note: All information in this section was provided by the customer.

2.1. General description:

Neriviolnfinity Transceiver(the EUT) is indicated for acute and/or preventive treatment of
migraine with or without aura in patients 12 years of age or older. It is a prescription use,
self-administered device for use in the home environment at the onset of migraine
headache or aura for acute treatment, and/or every other day for preventive treatment.
The EUT is a wearable, battery-powered device. It is powered by a non-detachable, non-
replaceable, recharge battery and is operated via a mobile application. The device is worn
on a user’s upper arm and delivers transcutaneous remote electrical neurostimulation
("REN") via weak electrical pulses to achieve migraine pain inhibition via conditional pain

modulation (CPM). The Neriviolnifinity uses standard BLE 5.0 for communication utilizing
off-the-shelf Cypress controller.

The test data contained in this report pertains only to the emissions due to the EUT’s
BLE transmitter.

BLEMCU — PCB
chip printed
antenna

Figure 1. Block diagram

—-F"Ji

Figure 2. Neriviolnfinity Transceiver
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2.2. Transmitter description:

Type of equipment

Combined equipment (Equipment where the radio part is fully integrated within another type of
equipment)

BLE standards BLE 5

Assigned frequency range from 2400MHz to 2483.5MHz

Operating frequency range | from 2402MHz to 2480MHz (BLE transceiver)

RF channel spacing

1 MHz ( BLE transceiver)

Maximum rated output
power

Effective radiated power (for
equipment with no RF
connector)

-2.3 dBm = 0.58 mW

Declare temperature range:

0°C - 35°C

Normal indoor use

Antenna information

Antenna MIFA on PCB printed - without temporary RF connector

Manufacturer: Cypress

Antenna gain = 1.6 dBi

Transmitter 99% power bandwidth

Type of modulation GFSK

Modulating test signal (baseband) GFSK

Transmitter power source

Nominal rated voltage 3.7VDC

Type of battery Li-lon

2.3. Test setup:

The EUT was tested per the guidance ANSI C63.10: 2020.
The test setup is shown in Figures 3 and 4. EUT gets 3.7 V DC power from battery.
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Figure 4. RE test setup above 1 GHz.
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2.4. System test configuration:

Table 1. BLE channels / frequencies

Channel Frequency MHz Channel Frequency MHz
37 2402 18 2442
0 2404 19 2444
1 2406 20 2446
2 2408 21 2448
2 2410 22 2450
4 2412 23 2452
5 2414 24 2454
6 2416 25 2456
7 2418 26 2458
8 2420 27 2460
9 2422 28 2462
10 2424 29 2464
38 2426 30 2466
11 2428 31 2468
12 2430 32 2470
13 2432 33 2472
14 2434 34 2474
15 2436 35 2476
16 2438 36 2478
17 2440 39 2480
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3. Test specification, methods and procedures

% CFR 47 FCC Rules and Regulations: Part 15. Radio frequency devices,
Subpart C: Intentional radiators (2020)
“* ANSI C63.4:2014 American National Standard for Method of Measurement

of Radio Noise Emissions from Low Voltage Electrical and Electronic
Equipment in the Range 9 kHz to 40 GHz.

“* ANSI C63.10: 2020 American National Standard for Testing of Unlicensed Wireless
Devices

4. Testing Facility:

Laboratory Name: Standards Institution of Israel (SlI)
Test site location: 42 Haim Levanon st., Tel-Aviv Israel
Laboratory Accreditation: ANAB: AT-1359

5. Measurement uncertainty

The test equipment has been calibrated according to its recommended procedures and is within the
manufacturer's published limit of error.

The laboratory calibrates its standards by a third party (traceable to NIST, USA) on a regular basis
according to equipment manufacturer requirements.

Test description | Calculated uncertainty U (s
Conducted measurements
Frequency error 37.6 Hz
Spurious emission +2.98 dB

Radiated measurements
Electric field strength ina SAR at 3 m
distance +4.32 dB
30 MHz — 1.0 GHz
Electric field strength in a FAR at 3 m
distance +4.47
1.0 GHz - 18 GHz

Substitution measurements

In a FAR at 3 m distance
1.0 GHz — 18 GHz +341dB
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6. Transmitter characteristics - test results

6.1. Duty Cycle

Limits & methods:

FCC requirements 15.247

ANSI 63.10 --- 11.6 Duty cycle
Radiated Measurement

Test procedure

Operating mode BLE, Hight Mid and Low

| Air Pressure 1003hPa

Ambient Temperature 23°C | Relative Humidity 49%

Results:
Table 2. Transmitter characteristics - result parameters
Tx On 432 us
Tx Off 192 us
Period 624 us
Duty cycle | 69.231 %
D 0.69231 -

Note: duty cycle correction = [10 log (1 / D)] = 1.6dB

The results are presented in Plots 1 -2.
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6.2. 6dB and Occupied Bandwidth

Limits & methods:

FCC requirements 15.247(a)(2)
Test procedure ANSI 63.10 --- 11.8.2 Option 2
Radiated Measurement
Operating mode BLE, Hight Mid and Low
Ambient Temperature 23°C Relative Humidity 49% Air Pressure 1003hPa

Limit:
The minimum 6dB bandwidth shall be at least 500 kHz.

Test procedure

The measurements were performed in hopping transmission mode of operation for carrier
(channel) frequency at bottom, middle and at the top of 2402MHz to 2480MHz frequency band
and maximum transmitting data rate.

Results:
Table 3. 6dB Bandwidth & Occupied Bandwidth Results
Frequency | 6dB Bandwidth Limit Verdict Ref. Plot
MHz kHz kHz
2402 624.3 500 Pass 3
2442 638.5 500 Pass 4
2480 642.2 500 Pass 5
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6.3. Maximum Peak Conducted Output Power

Limits & methods:

FCC requirements 15.247(b)(3)
Test procedure ANSI 63.10 11.9.2.2.4 Method AVGSA-2

Radiated Measurement

Operating mode BLE, Hight Mid and Low
Ambient Temperature 23°C Relative Humidity 49% Air Pressure  1003hPa

Limit
The maximum peak conducted output power shall not exceed 1 watt.

Test procedure

The measurements were performed in hopping transmission mode of operation for carrier
(channel) frequency at bottom, middle and at the top of 2402 MHz to 2480 MHz frequency band

and maximum transmitting data rate.

Results:
Table 4. Maximum Peak Conducted Output Power Results

Freq. Mesure | Calculated Limit Verdict Plot
MHz dBm mWatt Watt

2402 -2.31 0.587 1 Pass 6
2442 -2.77 0.528 1 Pass 7
2480 -5.27 0.297 1 Pass 8

Note:

Total power(dBm) = P Measured(dBuV/m) — 95.2 — Antenna Gain(dBi) + Duty Cycle correction(dB)
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6.4. Power Spectral Density

Limits & methods:

FCC requirements 15.247(e)
Test procedure ANSI 63.10 11.10.5 Method AVGPSD-2
Radiated Measurement
Operating mode BLE, Hight Mid and Low
Ambient Temperature 23°C Relative Humidity 49% Air Pressure 1003hPa

Limit
The power spectral density conducted from the intentional radiator to the antenna shall not be
greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission

Test procedure

The measurements were performed in hopping transmission mode of operation for carrier
(channel) frequency at bottom, middle and at the top of 2402 MHz to 2480 MHz frequency
band and maximum transmitting data rate.

Results:
Table 5. Power Spectral Densiry Test Results
Freq. Measure Limit Verdict Plot
MHz | dBm/3kHz | dBm/3kHz
2402 -2.09 8 Pass 9
2442 -2.44 8 Pass 10
2480 -4.89 8 Pass 11
Note:

PSD (dBm/3kHz) = PSD Measured(dBuV/m) — 95.2 — Antenna Gain(dBi) + Duty Cycle correction(dB)
Worst case RBW=100 kHz maximum.

Management: Tel: 972-3-6467800 Fax: 972-3-6467779 Electronics: Tel 972-3-6465050 Fax: 972-3-7454026
Alarms Systems Section: Tel: 972-3-6467626 Fax: 972-3-6465370 Electrical: Tel: 972-3-6465160, Fax: 972-3-6465287
42 Chaim Levanon St, Tel Aviv 6997701 Israel. www.sii.org.il



(Electrioal & Electronics Laborator@

/DD\ THE STANDARDS INSTITUTION OF ISRAEL

Test Report No.: 7212322306 Page 16 of 32 Pages
Title: Test on Neriviolnfinity Transceiver Model: FGD000100
FCC ID: 2AOH8-NI

Occupied BW Channel Power
InputZ 500 #Atten: 2dB PNO: BestWide | Avg Type: Power (RMS)
Coupiing: D Corr CCorr Preamp: Off Gate: Off AvglHold >100/100
Align: Auto FreqRef: Int(S)  RF Presel: Off Trig: Free Run
NFE: Adaptive  Source: Off Sig Track: Off

EMI Receiver 1 Spectrum Analyzer 1 ‘Spemmm Analyzer 2

Ref Level 106.99 dBuV/m

Center 2.402000 GHz #Video BW 300 kHz*
#Res BW 100 kHz

Nov 15, 2022
11:08:33 AM

Plot 9

EMI Receiver 1 Spectrum Analyzer 1 Spectrum Analyzer 2
Frequency Scan Occupied BW. Channel Power

KEYSIGHT [lnput RF InputZ 500 #Aften: 2dB PNO: Bost Wide |Avg Type: Power (RMS) 1 5]
Coupling: DC | CorrCCorr Preamp: Off Gate: Off AvglHold>100100 |,
FreqRef. Int(S)  RF Presel: Off IF Gain: Low Trig: Free Run
NFE: Adaptive  Source: Off Sig Track: Off AA

Mkr1 2.442 015 GHz]
Ref Level 106.99 dBuV/m 92.76 dBuV/mj)

11

bW

| center 2.442000 GHz #Video BW 300 kHz* Span 3.000 MHz]
#Res BW 100 KHz Sweep 1.00 ms (1001 pts)

Plot 10

EMI Receiver 1 Spectrum Analyzer 1 Spectrum Analyzer 2
Frequency Scan Occupied BW. Channel Power
KEYSIGHT [input RF InputZ 500 #Aften: 2dB PNO: Bost Wide |Avg Type: Power (RMS) 1 5]
Coupling: DC | CorrCCorr Gate: Off Avgltold>1001100 |
Align: Auto Freq Ref: Int (S) 3 IF Gain: Low Trig: Free Run
NFE: Adaplive  Source: Off Sig Track: Off A A

Mkr1 2.480 015 GHz]
| Scalerniv 10 aB Ref Level 106.99 dBuV/m 90.31 dBuV/mj)

| center 2.480000 GHz #Video BW 300 kHz* Span 3.000 MHz
#Res BW 100 KHz Sweep 1.00 ms (1001 pts)

Nov 15, 2022
11:41:59 AM

Plot 11

Management: Tel: 972-3-6467800 Fax: 972-3-6467779 Electronics: Tel 972-3-6465050 Fax: 972-3-7454026
Alarms Systems Section: Tel: 972-3-6467626 Fax: 972-3-6465370 Electrical: Tel: 972-3-6465160, Fax: 972-3-6465287
42 Chaim Levanon St, Tel Aviv 6997701 Israel. www.sii.org.il



C Electrical & Electronics Laborato@

/DD\ THE STANDARDS INSTITUTION OF ISRAEL

Test Report No.: 7212322306 Page 17 of 32 Pages
Title: Test on Neriviolnfinity Transceiver Model: FGD000100
FCC ID: 2AOH8-NI

6.5. Radiated Emissions in Restricted and non-Restricted bands

Limits & methods:

FCC requirements 15.247(d), 15.209, 15.205
Test procedure ANSI 63.10 Sections 6.5, 6.6, 11.11, 11.12
Radiated Measurement
Operating mode BLE, Hight Mid and Low
Ambient Temperature 23°C Relative Humidity 49% Air Pressure 1009hPa

Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits.

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a) (see below)

FREQUENCIES FIELD STRENGTH MEASUREMENT DISTANCE
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F (kHz) 30
1.705~ 30.0 30 30
30~88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

Test procedure

The frequency spectrum was investigated from the lowest radio frequency signal generated in
the equipment and up to ten harmonics. The measurements were performed in hopping
transmission mode of operation for carrier (channel) frequency at bottom, middle and at the top
2402MHz to 2480MHz frequency band and maximum transmitting data rate.
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Model: FGD000100

Results:

Range: 9 kHz-30 MHz

Not found disturbance emission plot 12, plot 20, plot 27.
Range: 30 MHz — 40 GHz:

Table 6. CH1 2402 MHz — modulation PRBS - Results
Frequency | Meas Freq. Pk Det. QPk Det. | Limit Pk Limit QPk Verdict | Ref.Plot

MHz MHz dbuV/m dbuV/m | dbuV/m dbuV/m
262.39 26.21 18.218 - 46.02 Pass 13
724.01 38.008 32.022 - 46.02 Pass 13

AVG Det. Limit AVG Det.

dbuV/m dbuV/m
oy 2400 63.87 ! 74 ] ! Pass 1
2400 - 33.55 - 54 Pass 14
2399.972 52.57 - 74 _ Pass 15
2399.972 - 34.10 - 54 Pass 15
5676 51.37 74 _ Pass 16
5676 - 40.34 - 54 Pass 16
11388 57.06 - 74 - Pass 17
11388 - 45.65 - 54 Pass 17
14310 58.73 - 74 ) Pass 18
14310 - 46.86 - 54 Pass 18
25439 57.25 - 74 . Pass 19
25439 - 45,53 - 54 Pass 19

Nov 16,2022
|l ? R

Plot 12

Mkr1 518.96 kHz]
56.24 dBpV/m|

Nov 15,2022
"W ? R

Plot 13
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Table 7. CH6 2442 MHz — modulation PRBS - Results
Frequency | Meas Freq. Pk Det. QPk Det. | Limit Pk Limit QPk Verdict Ref. Plot

MHz MHz dbuV/m dbuV/im | dbuV/m dbuV/m
613.10 37.15 31.36 - 46.02 Pass 21
683.97 36.61 30.86 - 46.02 Pass 21

AVG Det. Limit AVG Det.

CH 18 dbuV/m dbuV/m
2449 2254 .4 49.06 35.61 74 54 Pass 22
5666 51.70 - 74 - Pass 23
5660 - 40.26 54 Pass 23
10398 57.48 45.34 74 54 Pass 24
14151 59.10 49.96 74 54 Pass 25
24625 56.71 45.20 74 54 Pass 26
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Table 8. CH11

24802 MHz — modulation PRBS - Results

Frequency | Meas Freq. Pk Det. QPk Det. | Limit Pk Limit QPk Verdict Ref. Plot
MHz MHz dbuV/m dbuV/im | dbuV/m dbuV/m
656.44 37.37 31.60 - 46.02 Pass 28
826.59 38.91 32.57 - 46.02 Pass 28
AVG Det. Limit AVG Det.
CH 39 2247 .4 45.11 dg;\(l)/;n 74 Apei/m
2480 54 Pass 29
5982 50.63 39.98 74 54 Pass 30
11262 57.09 45.47 74 54 Pass 31
14151 59.10 46.47 74 54 Pass 32
23415 57.32 44.89 74 54 Pass 33

Trc

@9~ M ?

Input Z: 50

Corr
Freq Ref: Int (S)

Freq Peak Amptd

Nov 16, 2022
11:19:27 AM

QPD Amptd

RF Presel: On
Aten: 10 dB Seq: S
Preamp: Off

EMC Std: CISPR

Scan Type: Smooth 2

can
# of Scans: >111
Trig: Free Run

M

Video BW 90 kHz

EAvgAmptd Peak LL1A QPDLL1A EAvgLL1A Gomposite AmpCor

Plot 27

Aten: 10 dB
Preamp: Off

Mkr1 568.46 kHz]

54.78 dBuV/m

Stop 30.00 MHz]}

Dwell Time 108 s (4.5 kHz)|

RBW

TimeStamp [¢

Management: Tel: 972-3-6467800 Fax: 972-3-6467779 Electronics: Tel 972-3-6465050 Fax: 972-3-7454026

Alarms Systems Section: Tel: 972-3-6467626 Fax: 972-3-6465370 Electrical: Tel: 972-3-6465160, Fax: 972-3-6465287

42 Chaim Levanon St, Tel Aviv 6997701 Israel. www.sii.org.il




/DD\ THE STANDARDS INSTITUTION OF ISRAEL

CElectricaI & Electronics Laborator@

Test Report No.: 7212322306
Title: Test on Neriviolnfinity Transceiver
FCC ID: 2AOH8-NI

Page 23 of 32 Pages
Model: FGD000100

[Em Recetver 1 +

[Frequency Scan

KEYSIGHT Input RF Prosel  Input 500
ping DG Cor

Freq Rof Int (5)
NEE O

Proamp 360 GHz #of Scans: 111
EMC St C g Free Run

Mkr1 826.59 MHz]
76 dBuV/m|
*

Ref Value 70.00 dByVim

[y

SR
B T

Video BW 12 MHz Stop 1.000 GHz]

Dwell Time 6.73 ps (60 kHz)
Peak Amptd

Hz 37.375 dBVIM
38914 dBVim_3:

QPDAmpld | EAVgAMpd  Peak LL1A QPDLLTA EAVGLLZA Composite AmpCor
1,607 dBUVIm 24.239 dBVIm 864508 -14.414 B
Vim_ 25,307 dByVim -7.106 0B -13.445 4B

Timesamp
221115 18:06:27
20

o)) ) ol 2] 5

Plot 28

[Spectrum Analyzer 4. +
|Swept SA
KEYSIGHT Input RF

ping: DC Cort
n Ao Freq Rof Int (5)

WAtlon: 008 PNO:Fast

Proamp: 44,0 GHz Gale AvgHod=100100 |
rosel O IF Gain'Low  Trig: ree Run

S Track ot pA

oou 2 500 Ty P ) 1 7]
Sarcs on
Mkr2 5.982 GHz|

Ref Level 75.00 dByVim 39.979 dBuV/m|

Istart 2.484 GHz #Video BW 3.0 MHz*

Res BW (CISPR) 1 MHz

Stop 6.000 GHz]
‘Sweep ~10.1 ms (1001 pts)|

Function Width Function Value.

Nov 15, 2022
4:03:49 PM

Plot 30

+

IpuIZ 500 WAton 0dB  PNO:Fast

GorrCCorr Proamp: 44,0 GHz Gale AvglHold>1001100
RFProsl Of  IFGain'low  Trg: Frea Run
Source o1 g Track Of PA

Ty P ) 1]

ping: DC N

Mkr2 14.151 GHz|

Ref Level 75.00 dByVim 46.792 dBpV/m|

start 12.000 GHz #Video BW 3.0 MHz*

Res BW (CISPR) 1 MHz

Stop 15,000 GHz}
‘Sweep ~9.17 ms (1001 pts)|
— v

Mode  Trace Function Width

Scale Function Value.
[

T

z
3
a
5
6
8

Nov 16, 2022
122820 PM

"M ?

Plot 32

[Spectrum Analyzer 4
|Swept SA

KEYSIGHT loput 5

ing: DG

Ao

start 1.0000 GHz
Res BW (CISPR) 1 MKz
5 Marker Table v

Mode Trace Scale
N1 1

2

[Spectrum Analyzer 1
|Swept SA
KEYSIGHT lnput RF

start 6.000 GHz
Res BW (CISPR) 1 MKz

5 Marker Table v

Mode Trace Scale
N [

start 15.000 GHz
Res BW (CISPR) 1 MKz

5 Marker Table v
Mode Trace Scale

z
3
a
5
6
8

T~ ?

+

InputZ. 500

Freq Rof Int (5)
NEE O

Nov 15, 2022
401:32PM

+
InputZ. 500

Freq Rof Int (5)
NEE O

Nov 16, 2022
122637 PM

+

Nov 16, 2022
1:03:18 PM

At 08 PNG Fast g o Pows (W) 1]
et S

Trig: Free Run h
oA

Mkr2 2.247 4 GHZ

32.012 dBpV/m|

#Video BW 3.0 MHz* Stop 2.4000 GHz}

‘Sweep ~3.93 ms (1001 pts)|

Function Width Function Value.

Plot 29

Wt 05PN Fost v Ty Poser ) 1]
e
Free Run M

pA
Mkr2 11.262 GHz|
45.470 dBpV/m|

Stop 12.000 GHz}
‘Sweep ~17.4ms (1001 pts)|

Function Width Function Value.

Plot 31

WAtlon:0d8 PNO:Fast
Proamp: USB, Int Gap: O AvglHold>1001100
RFProsl O IFGain'low  Tig: Frea Run

Source o1 g Track Of PA

Ty P ) 1]
A

Ref Level 85.00 dByVim

1

#Video BW 3.0 MHz* Stop 26.000 GHz}

‘Sweep ~31.1 ms (1001 pts)|

Function Width Function Value.

Plot 33

Management: Tel: 972-3-6467800 Fax: 972-3-6467779 Electronics: Tel 972-3-6465050 Fax: 972-3-7454026
Alarms Systems Section: Tel: 972-3-6467626 Fax: 972-3-6465370 Electrical: Tel: 972-3-6465160, Fax: 972-3-6465287
42 Chaim Levanon St, Tel Aviv 6997701 Israel. www.sii.org.il




(Electrical & Electronics Laboratory)

/I\D\ THE STANDARDS INSTITUTION OF ISRAEL

Test Report No.: 7212322306 Page 24 of 32 Pages
Title: Test on Neriviolnfinity Transceiver Model: FGD000100
FCC ID: 2AOH8-NI

6.6. Band-edge measurements

Limits & methods:

FCC requirements 15.247(d)
Test procedure ANSI 63.10 Section 11.13
Radiated Measurement
Operating mode BLE, Hight Mid and Low
Ambient Temperature 23°C Relative Humidity 49% Air Pressure 1009hPa

Limit
In any 100 kHz bandwidth outside the frequency band the radio frequency power shall be at least 20 dB
below that in the 100 kHz bandwidth within the band

Results:

Table 9. Band-edge Results

Freq Peak, LI .

MHz dBuV/m 20dBc Verdict Plot
Channel dBuV/m

CH 37 2399.85 52.18 72.89 Pass 34
2402 MHz 2492.839 44.07 72.89 Pass 35
CH 18 2381.05 44.61 72.43 Pass 36
2442 MHz 2489.918 46.05 72.43 Pass 37
CH 39 2356.70 44.98 69.93 Pass 38
2480 MHz 2486.074 45.21 69.93 Pass 39
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6.7. AC power line conducted emission measurement

Limits & methods:

FCC requirements 15.207
Test procedure ANSI 63.10 Section 6.2
Ambient Temperature 23°C Relative Humidity 49%  |Air Pressure  1009hPa

Limit:
Frequency, Class B equipment, dB (uV)
MHz QP AVRG
0.15-0.5 66 - 56 56 - 46*
05-5 56 46
5-30 60 50

* Decreases linearly with the logarithm of the frequency.

Test Procedure:

EUT was connected to 120VAC main via auxiliary power supply.

The EUT was placed on a table in shielded room at a height 80 cm from floor and 40 cm from
the vertical reference plane and at more than 80 cm from any other metal surfaces. The
measurements were performed at mains terminals by means of LISN, connected to spectrum
analyzer in the frequency range as referred to in the table above. The measurements were
made with quasi-peak(CISPR) and average detectors. The position of the EUT cables was
varied to determine maximum emission level.

Results:
The results are presented in Plots # 40-41.
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KEYSIGHT !nput RF2 Presel  InputZ: 50 O RF Presel: On Scan Type: Smooth Alten: 2 dB
Coupling: DC Corr Atten: 2 dB Seq: Scan Preamp: Off
[:) Align: Auto Freq Ref: Int (S) Preamp: Off # of Scans: >111
NFE: Off EMC Std: CISPR  Trig: Free Run
1 Spectrum
Scale/Div 10.0 dB Ref Value 80.00 dBpV

Stop 30.00 MHz|

Start 150 kHz Video BW 90 kHz
Scan Time 717 ms (13266 pts

Res BW 9.0 kHz

I Trc Freq Peak Amptd QPD Amptd EAvg Amptd Peak LL1A QPDLL1A EAvglLL2 A Composite AmpCor RBW TimeStamp
156.55 kHz  51.297 dBpV 46.578 dBpV 33.633 dBuvV -14.348dB -19.067 dB -22.012dB 9.999dB 9.00 kHz (CISPR) 2022/11/13 15:38:56
172.50 kHz 49.331 dBpV 45.294 dBpV 32.519 dBuvV -15.508 dB -19.545dB -22.320dB 9.995dB 9.00 kHz (CISPR) 2022/11/13 15:39:04
226.51 kHz 45.040 dBpV 40.980 dBpV 29.121 dBpV -17.537dB -21.597 dB -23.456dB 9.999dB 9.00 kHz (CISPR) 2022/11/13 15:39:12
305.27 kHz 41.642 dBpV 35.734 dBpvV 25.532 dBpV -18.456 dB  -24.364 dB -24.566 dB 10.021 dB 9.00 kHz (CISPR) 2022/11/13 15:39:19
340.25 kHz 38.782 dBpV 32.920 dBpv 23.627 dBpV -20.415dB -26.277dB -25.570dB 10.026 dB 9.00 kHz (CISPR) 2022/11/13 15:39:26
545.59 kHz  40.197 dBpV 36.478 dBpV 29.074 dBpV -15.803dB -19.522dB -16.926 dB 10.048 dB 9.00 kHz (CISPR) 2022/11/13 15:39:34

KEYS|GHT Input RF2 Presel InputZ: 50 Q RF Presel: On Scan Type: Smooth Atten: 2 dB
Coupling: DC Corr Atten: 2 dB Seq: Scan Preamp: Off
Align: Auto Freq Ref: Int (S)  Preamp: Off # of Scans: =11
NFE: Off EMC Std: CISPR  [Trig: Free Run

| 1 Spectrum
Scale/Div 10.0 dB Ref Value 80.00 dBpV

Start 150 kHz Video BW 90 kHz Stop 30.00 MH.
Res BW 9.0 kHz Scan Time 717 ms (13266 pts

Trc Freq Peak Amptd QPD Amptd EAvgAmptd PeakLL1A QPDLL1A EAvgLL2 A Compaosite AmpCor RBW TimeStamp
15213 kHz |50.624 dBYV  46.079dBpV  33.443dBpV  -15.259dB -19.804 dB -22.440dB 10.001 dB 9.00 kHz (CISPR) 2022/11/13 15:36:43
177.00 kHz |48.481dBpV  44.499dByV  31.808dBpV  -16.144dB -20.126dB -22.818dB 9.994dB 9.00 kHz (CISPR) 2022/11/13 15:36:49
199.62kHz |47.028dBpV  42.641dBuV  30.209dBuV  -16.599dB -20.986dB -23.418dB 9.996 dB 9.00 kHz (CISPR) 2022/11/13 15:36:55
300.77 kHz  41.468dBpV  36.065dBpV  25.163dBuV  -18.754dB -24.156dB -25.058 dB 10.020 dB 9.00 kHz (CISPR)  2022/11/13 15:37:03
23.806 MHz | 32.522 dBpV 27.448 dBpV 18.945 dBpV -27.478dB -32.552dB -31.055dB 11.815dB 9.00 kHz (CISPR) | 2022/11/13 15:37:27
24.010 MHz | 33.266 dBpV 27.186 dBpV 19.367 dBpV -26.734dB -32.814dB -30.633dB 11.828 dB 9.00 kHz (CISPR) 2022/11/13 15:37:20

Plot 40- Plot 41
Conducted emission on 120VAC mains. Phase & Neutral
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7. Antenna requirements

Excerpt from §15.203 of the FCC Rules/Regulations:

“An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator
shall be considered sufficient to comply with the provisions of this section.”

The antenna of the device is - inside case box and non-detachable antenna.
There are no provisions for connection to an external antenna.
Antenna MIFA on PCB printed.

Conclusion: The unit complies with the requirement of §15.203.
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Figure 5. Antenna of Neriviolnfinity Transceiver
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8. Appendix 1: Test equipment used

All measurements equipment is on Sll calibration schedule with a recalibration interval not

exceeding one year.

Last Next
Instrument Manufacturer Model Sl No. calibration calibration
date date
EMI RECEIVER-MXE 3Hz- | Keysight N9038B 6505208 12/21 12/22
44GHz
Biconilog Antenna ETS Lindgren 3142D 00146488 04/21 04/23
30 — 6000 MHz
Double Ridged Waveguide | ETS Lindgren 3115 0143138 07/21 07/23
Antenna 1-18 GHz
Semi Anechoic Chamber ETS-Lindgren RFSD-F/A-100 | 5002 N/A N/A
Multi-Device Positioning | e1g | jnqgren | 2090 5002 N/A N/A
Controller
Antenna Tower ETS-Lindgren 2175 5002 N/A N/A
Boresight Antenna ETS-Lindgren | 2171B 5002 N/A N/A
Tower
Turntable ETS-Lindgren 2188 5002 N/A N/A
MXG Analog Microwave Agilent N5183A 6501148 02/22 02/23
Signal generator
100 KHz - 20 GHz
Cable Sets - - - 02/22 02/23
9 kHz-18GHz
(7mtr LLEF 142)
Cable Sets - - - 02/22 02/23
9 kHz-6GHz RE Cbl Set
(Horn Ant)
Cable Up to 18 GHz SUCOFLEX 104PE 21323 02/22 02/23
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9. Appendix 2: Antenna Factor

Antenna Factor

Biconilog Antenna, Model Number: 3142D S/N: 00146488 Sll No. 6503046
3 m distance

No. f/ MHz ACF / dB/m f/ MHz AF / dB/m
1 30 22.7 200 16.7
2 35 20.4 250 18.0
3 40 17.8 300 19.8
4 45 15.7 400 22.7
5 50 14.2 500 25.8
6 60 13.0 600 274
7 70 13.0 700 28.4
8 80 12.4 800 30.0
9 90 13.3 900 31.3
10 100 14.2 1000 32.8
11 120 13.3 1250 35.8
12 140 13.3 1500 42.9
13 160 14.6 1750 36.1
14 180 16.3 2000 34.6

Double Ridged Waveguide Antenna Model Number: 3115 S/N 0143138
3m distance

No. f/IMHz | AF/dB/m | f/MHz | AF/dB/m | f/MHz | AF/dB/m
1 1000 23.6 7000 36.7 13000 39.7
2 1500 25.6 7500 37.3 13500 40.3
3 2000 28.2 8000 37.0 14000 41.0
4 2500 27.8 8500 37.6 14500 41.0
5 3000 29.3 9000 37.8 15000 39.6
6 3500 30.7 9500 38.0 15500 38.8
7 4000 31.8 10000 38.3 16000 39.1
8 4500 32.1 10500 38.6 16500 40.0
9 5000 32.9 11000 38.6 17000 40.9
10 5500 32.9 11500 38.9 17500 42.3
11 6000 34.0 12000 38.8 18000 42.5
12 6500 35.3 12500 38.9 -- --
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Picture 1
Radiated spurious emission test setup.

Management: Tel: 972-3-6467800 Fax: 972-3-6467779 Electronics: Tel 972-3-6465050 Fax: 972-3-7454026
Alarms Systems Section: Tel: 972-3-6467626 Fax: 972-3-6465370 Electrical: Tel: 972-3-6465160, Fax: 972-3-6465287
42 Chaim Levanon St, Tel Aviv 6997701 Israel. www.sii.org.il



(Electrical & Electronics Laboratory)

/ng\ THE STANDARDS INSTITUTION OF ISRAEL

Test Report No.: 7212322306 Page 32 of 32 Pages
Title: Test on Neriviolnfinity Transceiver Model: FGD000100
FCC ID: 2AOH8-NI

Picture 2
Radiated spurious emission test setup ( continuation).

Picture 3. Conducted emission

END OF THE DOCUMENT
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